MCC (DRAWABLE)
MODULE ASSEMBLY

KYT-070
11/2021




—1LJ)— MCC(DRAWABLE) MODULE ASSEMBLY

M Update Notes




MCC (DRAWABLE) MODULE ASSEMBLY

W Contents

Tools&Equipment Informations
TOOI SYMBDOI GUILE. ......eevireeeetecteeeeee ettt ettt et et e e et bses e esees e et e e saesbessessasaasera et sesesseseesensessesansansessebsesessensesessensessesansassassesessersensssensensesenns 4
TOPQUE TaABIE....ceeeeeteteee ettt et et ettt et ettt e e bbb e se b s sbeseebesara et esesses et esssseseba s e besese et e b sassesessas et esessesessrs et sessssesessesesansnsesaterensesesesd)
SCrew/Bolt/SPEcial Parts fOr ASSEMDIY......c.cciveeeiireeeiietcceirtste sttt st et e se st ere st st sase st e sesasaste e s essesasessssasasessesasastesesessesesessnsasasensasasessssesarens [¢)

1 Main Busbar Assembly

1.1 4 Flat Bar ASSEMDBIY (TOP)......eecuieeereeeercteteteteeteteetetete et ete st e e st eteses et seseeseseaesesesesesesesese et et esesesesebesasass besesasesesesesssssnssssesssssssssasnssassssassssasanas 7

1.2 2 Flat Bar ASSEMDIY (TOP) ueueeverereeeeeeierereeeetetieeeeeesiseetesesesesese et sesssseseseseesesessssesesessssossssssesesessnsesssesessassessnsasssssesesssessnsssssasesessssesesessasesensssssesens 11

2 EQrthing Bar ASSEMIDIY...........c.ooiiieieeiieteeitete ettt ee ettt e e ssas et e e s beb et e e b bes e s b setesass e b besaseses bt et assesesase et s ser s et esesbesesessessasasssesesasennen 15

3 PEN Bar ASSEMDIY.........cooovieitieeeeeceieietit ettt ettt ees e ebaese st et e e be s ssessesessesesse st ensesenbensessessesesersessesessensensesensennes 17

4 MCC Depth Adapter Assembly

4.1 MCC Depth Adapter ASSEMDBIY (BO0D)........c.cocueueerereereeeeieteetese e tete e et e etesessaese e ses st ses et sesessss ssesesesesesesesesesesesesesesesesesesesesasesesesesesesesesesesasns 19
4.2 MCC Depth Adapter ASSEMDBIY (BOOD).........cceeurueireereeierereeieeesesseessssssssesssssesssssssessssasess sssssessssssssessssssesessssasesessssessssssssessssssssesssssssesssssess 20
5 SOCKet-Cabling Wall ASSEMDIY............c.ou ittt ettt ettt se st e et eb e s e s bese s b b et e se st basa st e s s asaetesesars et esensssasesessnsasensasesensnsasnsasanen 22
6 Busbar Wall Assembly

6.1 Busbar Wall ASSEMDIY (GO0D).........cocueieeereieeeieieeieeeesieeeessesesssesesssssesssesssssssssssssssssssssssses sessssssssssssssssssssssssssssesssssssssssssssssssssssssesssessssesesssnasen 23
6.2 Busbar Wall ASSEMDBIY (BOOD).........ceeeuieereeieterereeieteteeeeteteseetesessesesesessesesessesesesaesesesssss sssssesesessssesessnsesesessesesessssesessssesesesssesenssesesessesessssesenes 24

7 Cabling Wall SUPPOIrt ASSEMDIY........cccoeeveruereiereereeeeereneseeseesessssassasessessssessessessesessssesessesessssssesessssssesesssssassssssssesensssens 25

8 MCC Busbar Assembly............................ ettt ettt ete et ettt et et st st e e n st et e et beteesebessasesesensseterenseseressesessressererereses 2O
9 Side Wall Assembly

9.1 Side Wall ASSEMDIY(B00D) .....ocouveeeererreereeirereseierereeeesessseeseesessesesessesesesesssessssesessasesesessssesensssesessnssesesessesesssssseses 32

9.2 Side Wall ASSEMDBIY(BO0D) .......cveceieiieierieieeeieteee et ee ittt ee e es e es e s s es s e en s sss s bt et bt es bt es bt esesss et beses st essesesssssesetssesesssesesetesesesesesnasane 33
10 Rear Wall Assembly

10.1  Rear Wall ASSEMDBIY(G00D) ........coccieriieeieeeeiteeieeesseeeesssses s ss st essseses st es st es st esssssessssesssesessesesssesesssssesssssesssesesssesessssesnsssassssesnssesnsennsans 34
10.2  Rear Wall ASSEMDIY(BO0D) .......ccocceveveeierereeeeerereeseteteeeeseteassesesessesessssesesessesessssesessssesesessesesasessesessssesesessssesesessnsesessnsesesessesessssssesessssesesensssesens 36
11 TOP SEPArAtioN ASSEMBIY .......oooeeeieeeeeeeet ettt et et et et et e et s bbb easeae et e et et eaeebente s s b et easete et et e s eaebe st seaseasere et e etesrase s eneeberen 38

12 Front CoVEr ASSEMDIY ..ottt ettt ettt ettt be s es e se s s e e eae e esasesesaseseaasesesasessassenssanan 39

13 MCC Cabling Cover Assembly

13.1  MCC Cabling Cover ASSEMDBIY(G00D).........ccc.civeuieerireieiireieeieieeereseseresesstesess ctesesssesesssesesssasesssasesesasesesesesesasesesasesesasesesssssssssssssssssssssssassssssnes 40
13.2  MCC Cabling Cover ASSEMDBIY(B00D).........c.ceuiieeireeieeeeieeeieeereseeesseesssess stesesesesesesssesessseassssesssssesesesesesetesesasesesasesssesesasesssasesesasesesssasesasan 40
14 TOP COVEI ASSEMDBIY ......covveeieeeeeeeece ettt ettt ettt et e s s et e e s s es et ebessas et esessasesesessas et e e st et eesebebessesesessasesesensasesensesesesesenssnssessesensasnsanel 42
15 REAr PanEl ASSEMDIY ........c.oooiiiiieeeceeteet ettt et te sttt st e e s e b e et b e s e s e be s asa et e sesas s et esenbe s et e et bat et et seas et e sessas et e e s be b et e esae b setee et saraeseseteaas 43
16  External Partial Door Assembly

16.1  Partial Door Bracket ASSEMDIY.......c.ccoceieiiieieeieicecee ettt er e ttst e e s st e e st e st besess st sasassesessssesasessssesassssesasessssessssesesensssesansnsesssesssseserens DD

16.2  Fixed Top Partial Cover ASSEMDIY........c.oo ittt se et se e ae s s aasessesesre s e s sessessssnsennens 46

16.3  Fixed Bottom Partial Cover ASSEMDIY.........cucieieieeeectereeitete et e ettt se st seress e rsss st e e sas et e e s s etesessesasassssesassssasessssesansnsssesessssesssnssassdb 7

17  Side Panel Assembly. 48




— 1 )=  MCC(DRAWABLE) MODULE ASSEMBLY

Bl Tools Symbol Guide

Cross | Slot
e\

SW3 SW6

o M4 Allen Key e M8 Allen Key
sSw4 SWs8

o M5 Allen Key | ® m M10 Allen Key
e [ M6 Allen Key

5,5mm M3 Spanner 10mm M6 S 18mm M12'S

A ————KO) ) Bi—:{0) panner 5) Bs— () panner
27mm
7 mm 13mm
| M18 Spanner

D —10) M4 Spanner D T M8 Spanner ) De— 1 9)

8mm 15mm M10S
ST———¥0) M5 Spanner Sr——%0) panner

Caution: For safety precaution ; Protective gloves and equipments must be used while assembly.
As additional tools for assembly;

e  Torque wrench features:

v" Tightening torque : 75 N.m

v' It has a reduced thickness, can be easily used to access non accessible joints/fishplates and between busbars.
. Torque wrench an accessories:

v" Wrench shaft - mandatory

v" Extra-thin pawl adapter - mandatory

v" Pawl for ordinary sockets
. Extra-thin sockets for pawl + shaft:

v" 13 mm extra-thin low socket
v" 13 mm extra-thin high socket
v' 15 mm extra-thin low socket
v" 15 mm extra-thin high socket
v" 18 mm extra-thin low socket
v

18 mm extra-thin high socket




MCC (DRAWABLE) MODULE ASSEMBLY

W Torque Table for Screw/Bolt

Recommended tightening torque for mechanical and electrical links
8.8-class screws (with nut + washers)

M3 1.5
M4 3.5
M5 7
Mé 13
M8 28
M10 50
M12 75

Tightening torque for electrical links on the devices and for their fixing:
Marking varnish:
After tightening each electrical connection to the appropriate torque, apply somevarnish:

v" Between the nut and the screw or
v" Between the screw head and the copper bar or
v" Between the device for tightening on a threaded part

Varnish should not block the screw:

v' It allows operator inspection, to verify if the bolts/ nut are tightened or not.
v' It facilitates the identification of any loose nuts during the switchboard'’s lifetime.

Varnish features:

v" Coloured acrylic varnish, indelible and able to resist a 150° C temperature.
v" PDS recommends a red varnish as a standard to identify the panelbuilder’s work.
v" Other colours can be used by the contractoror any operators entitled to work on the switchboard after its commissioning.




—1LJ)— MCC(DRAWABLE) MODULE ASSEMBLY

W Screw/Bolt/Special Parts for Assembly

Philips Pan M6x23 Philips Flat ~ M5x20 Philips Flat  Philips Flat Head

Head Screw Head Screw (Teos) Head Screw (Teos) Screw
\) )
@
Hexagon Socket Head  Hexagon Socket Hexagon Socket Hexagon Socket

Bolt (Half Thread) Head Bolt Button Head Bolt Flat Head Bolt

Hexagon Head Bolt Hexagon Head Internal Door
Bolt Knob Bolt
Regular Nut Flange Nut Previling Torque Cage Nut Plastic Cage
Nut Nut
& @ @
) O

QY Q)

Flat Washer Spring Lock Toothed Lock Wedge Lock
Washer Washer Washer

S




MCC (DRAWABLE) MODULE ASSEMBLY r— L >

Bl 1. BUSBAR ASSEMBLY
1.1 FOUR (4) FLAT BAR ASSEMBLY

NEUTRAL L L L
o! )
O © O © O © o
o o
Vi \
NEUTRAL L L L

NEUTRAL L L L

4

(—m

T
5
5
2
J

Neutral Rated Current Flat Copper Size (mm) xQty
Section (in) 111213 | NeutrallN) |

1/2N 2500A 40/10x4 40/10x2
1/1N 2500A 40/10x4 40/10x4
1/2N 3000A 50/10x4 50/10x2
1/1N 3000A 50/10x4 50/10x4
1/2N 3400A 60/10x4 60/10x2
1/1N 3400A 60/10x4 60/10x4
1/2N 4000A 80/10x4 80/10x2

1/1N 4000A 80/10x4 80/10x4




Required Packages:
1009.0XX/1011.XXX

1010.18X

1.1 FOUR (4) FLAT BAR ASSEMBLY

Sws
L

%
om
>
Ll
a
<
-
-
o
o)
>
=
o
:
=
a
O
O
s
M
]




“"

MCC (DRAWABLE) MODULE ASSEMBLY I s

1.1 FOUR (4) FLAT BAR ASSEMBLY

Required Packages: \
1010.18X c}\
1009.0XX/1011.XXX

m g
mi
m q
m ]
m q
o
m ]
o
m ]
o
m
m
m
m ]
m

JoOoOoLoLobobobeboobo Lo oo {&)
~<
T 0
(9]
©w :

==
W

=5
S-e-m-e-m-s-e-u-u-a-w-v




/

— \“\ DdSknenemomomemomomoriomoriotomototoMoefoMoMele
(L ST
v

0

65 kA safety distance between busbar holders Max. 550mm
85 kA safety distance between busbar holders Max. 350mm

For 65kA and 85kA assemblies are using same steps.

1.1 FOUR (4) FLAT BAR ASSEMBLY

SW8
L

>
(a8
>
L
7
<
5
2
Q
o
>
o
m
E
=
g
O
S
>
).
]




MCC (DRAWABLE) MODULE ASSEMBLY r— L >

1.2 TWO (2) FLAT BAR ASSEMBLY

I\I\/u |\|||||\

V
I

NEUTRAL L L L
ol o
8 0 00 00 ©O0 0O o
J L
NEUTRAL L L L
\ texpEn  fexpan N fexpan  lexpan
L —] [ —] [ —]
L—1 L—1
_ — ey \ ey N\, ey N\ usdzEy N, —/
- )
NEUTRAL L L L
 fexpan  fexparn \ fexpan  fexcpan
L — [ ——— [ — L —1
11010011 11 H I IIrI Ml
—D [ ——— L —1 L —1
. — wedxEy N\ =7 TN ey \, usdEy N\ /M
L J
Neutral Rated Current Flat Copper Size (mm) xQty
1/2N 1350A 40/10x2 40/5x2
1/1N 1350A 40/10x2 40/10x2
1/2N 1620A 50/10x2 50/5x2
1/1N 1620A 50/10x2 50/10x2
1/2N 1860A 60/10x2 60/5%x2
1/1N 1860A 60/10x2 60/10x2
1/2N 2300A 80/10x2 40/10x2

1/1N 2300A 80/10x2 80/10x2




1009.0XX/1011.XXX/1019.0XX

R =
-3 \ Fi
e/O 2
=
20
53
Y i
>
o
m
L
w0
w0
<
L
-
>
(@)
@) 0
A H
= g
w Q g Z
— 3 © S
o w0 £ k]
< ) < z
< T g
W a4 m 3
< 5o £
= E g2
- S5 =
lD\ m mm
o = 5y
M (o) Nm
< c3
-+
- 5 Q
1 O ©
N o]
n g 33
=
N B S
- w. =un




MCC (DRAWABLE) MODULE ASSEMBLY r— L >

1.2 TWO (2) FLAT BAR ASSEMBLY

Required Packages:
1010.16X
1009.0XX/1011.XXX/1019.0XX

A\
=<
T®

—o—o—mo—mo—o=o—o=o
= =0=-0=-0=-0=-0-0=-

IR

oo ormormoe=moroE0
BEeocBcBecBcHocBocBEoE-°




—1LJ> MCC(DRAWABLE) MODULE ASSEMBLY

1.2 TWO (2) FLAT BAR ASSEMBLY

538 For 65kA and 85kA assemblies are using same steps.
65 kA safety distance between busbar holders Max. 550mm

85 kA safety distance between busbar holders Max. 350mm

- - - - /
/

/

0

|
%E’

%

Iq

Iy

Iy '

h | !

Iy Il =
Iy Al K
EEI] .%’! Torg:20 Nm (M 10) EE] E]ﬁ
ly D ol
[y IR
19 i ol
Iy 0 o] fjaj




MCC (DRAWABLE) MODULE ASSEMBLY

B 2. EARTHING BAR ASSEMBLY

2

ST

Wellestienay,

Saain,

|
®
 fcpan i X fman — T
[1 o
i 150 mm
TN usdEy\ uBdzEy N

|~~~ Earthing Assembly

(Mid Busbar Position Optional)

Standart Earthing

/Assembly

250 mm |

-

L al

Neutral Rated Current | Flat Copper Size (mm) xQty Neutral Rated Current | Flat Copper Size (mm) xQty
e e [ B S —

1/2N 1350A 20/5x2 1/2N 2500A 40/5x2
1/1N 1350A 40/5x2 1/1N 2500A 40/10x2
1/2N 1620A 25/5x2 1/2N 3000A 50/5x2
1/1N 1620A 50/5x2 1/1N 3000A 50/10x2
1/2N 1860A 30/5x2 1/2N 3400A 60/5x2
1/1N 1860A 60/5x2 1/1N 3400A 60/10x2
1/2N 2300A 40/5x2 1/2N 4000A 40/10x2
1/1N 2300A 40/10x2 1/1N 4000A 80/10x2




/10 mm Spacer (Copper)
[

Required Packages:

1012.0XX

Earhting Tape

= ssme = o ===/

cac-acasasg

cHeHoHe l.Q
oo ocaf ‘.0'
M®m®m®\'-|° @ \“ =eo=z
Dououom ' ‘

HeodeNd@pO

e e
cAREcEc-RBc-BcacacaBcacacReReaR L2

M8x25/35

B 2. EARTHING BAR ASSEMBLY

NI

%
om
>
Ll
a
<
-
-
o
o)
>
=
o
$
=
a
O
O
>3
M
]




MCC (DRAWABLE) MODULE ASSEMBLY L >

@ 3.PEN BAR ASSEMBLY

Main Busbar —
g j
/
,—PEN Connection / PEN Connection
¢ ]
— - 0 T —

Earthing Bar M:l:

Neutral Rated Current | _Flat Copper Size (mm) xQty Neutral Rated Current | _Flat Copper Size (mm) xQty
Section (In) Section (In) L1/12/L3 “

1/2N 1350A 40/ 5x2 20/ 5x2 1/2N 2500A 40/10x4 40/5x2
1/2N 1620A 50/5x2 25/5x2 1/2N 3000A 50/10x4 50/5x2
1/2N 1860A 60/5x2 30/5x2 1/2N 3400A 60/10x4 60/5x2

1/2N 2300A 40/10x2 40/5x2 1/2N 4000A 80/10x4 40/10x2




—1LJ> MCC(DRAWABLE) MODULE ASSEMBLY

@ 3.PEN BAR ASSEMBLY

SWé6

o Required Packages:
1066.XXX

& M8xH

TOP BUSBAR-PEN CONNECTION




N
)
>
m
>
Ll
a
<
-
-
(@)
©)
=
oy
m
<
=
=
a
QO
O
b3

M 4. MCC DEPTH ADAPTER ASSEMBLY

No0oc0cOo0cOecde0oede0odeOedoC

===}
] jo ) ) ] ) g} i
pi-otd-otd-ordoidorloL e LﬁDoDoDoDoDoﬂ

Required Packages:

600D:1100.011
800D:1100.012

Q

7oV -

@mm

mo:IOI:IOI:JOI:IO:IO:IOI:JOI:IO:IO:IOI:IOI:JO

=gph0c0c0ocdododoedededodoedod g0 o

’275mm(For 800mm Support Rail) ‘

!

FoMoMoMolodE

g s ) s B g S ) S @ e |

=
Ooc0ecOeOoOo
UoDoDoDoDoDoE o000 I0=

4.1 MCC DEPTH ADAPTER ASSEMBLY (600D)

Required Packages:
600D:1100.011

N

N
wg L= —Red SRl — R ol — Nl —od — o Nl — Rl — ] — o — ]
)

{ Dn@_ﬂomomomomomomamomomomo

I

04
il

SS=—=v=c=c=c=c1 \

uBd>Ey
a
o
a
o
a
o
1]
o
a
o
a
o
o
o
n]
ol
o o
=1 ]))

[T
TN
——
by

useiy
=

||||||||||||| V4

000 0II0CI0CI0LI0CI0I0CI0CI0LI0CI00

éﬁ_D@Eomomumumomemnmcmomomu
o

R — I — Iy — IS

(S —— N — - — N




i

JH
/ =
h
/ﬁ.ﬂ.oﬂ_oﬂ.oﬂ.oﬂ.oﬂ.oﬂeﬂ_oﬂo“.oﬂoﬂ.oﬂ.aﬂ.aﬂoﬂ.oﬂoﬂ_oﬂ_oﬂ.oﬂ_aﬂ_c ﬁ_.

.@._momomomomomomomomomomomomomomomomomomoMomomo _‘

2] n
i _ﬂ

f i e P e e e s e e
nlll p.omon_eDquDcDoEoﬂnn_ch...oDuDuDaDsDaDoquaDeDeDaD
@06y

=R A= =0 =A==l EsE-Erao-E-gd-aa-5-5-5-5-2

Required Packages:

800D:1100.012
Height:1006.005
Brackets:944.42X

AemomemeMoMc

omooIoIoca0!L

Ly

Bomomomom

T
ey

[T

\l
&4

QeQeQdedoQe™edeom

ormomomomomomomom)
nnnnnnnnnnnnnnnnn
Y e e e S rTec=c=c=-c=
o TP =P PPy ‘“..uﬂnﬂ-oﬂ.uﬂaﬂ#ﬂaﬂaﬂ.uﬂaﬂau.ﬂa
m rOL EeEHeEHeEHeEHeHeHeHeHeHeHeHeHeHeHeHeHeHeHoHeHoHe
n SO 0I= 0T 0EI0ES 0TI 0 0CI0ES0ES 0T 0= 0EI0 000 0E 0300302030

4.2 MCC DEPTH ADAPTER ASSEMBLY (800D)

%
om
>
Ll
a
<
-
-
o
o)
>
=
o
$
=
a
O
O
>3
M
]




N
)
>
m
>
Ll
a
<
-
-
(@)
©)
=
oy
m
<
=
=
a
QO
O
b3

4.2 MCC DEPTH ADAPTER ASSEMBLY (800D)

Required Packages:
800D:1100.012

Height:1006.005
Brackets:944.42X

A= =2 ==

00000

uoﬂv/momom

e B4 O B«

Cl—ACl— Al — Al —

EWiR
2ol
il —




Required Packages:

1100.001

B 5. SOCKET-CABLING WALL ASSEMBLY

>
o)
)
Ll
A
<
-
=)
o
©)
=
]
o)
<
=
=
a
@)
O
=
N
]




1l
)
>
m
>
Ll
A
<
=
-
(@]
®)
p3
oy
(a1
<
=
>
a
O
O
2

M 6. BUSBAR WALL ASSEMBLY
6.1 BUSBAR WALL ASSEMBLY (600D)

Required Packages:

1100.001




Required Packages:

1100.001

m~m 8

momomoﬂomomomomoUomoﬂomom

= = = =] = =
EeBEeceEBecEecEBeEHeEesBeeBeBeBeEHH

6.2 BUSBAR WALL ASSEMBLY (800D)

>
o)
)
Ll
A
<
-
=)
o
©)
=
]
o)
<
=
=
a
@)
O
=
N
]




MCC (DRAWABLE) MODULE ASSEMBLY L >

B 7.CABLING WALL SUPPORT ASSEMBLY

Required Packages: \

1100.001 o\
‘ , M5X10
()

© @

]ﬂ o)
Q
i :

x20 Support Part




Required Packages:

1100.001

Y 1]
@ 0
B e__ ee
M \ e = 96
5 el i
A S
< u.m, . e
- 2 mmm =
2 A % U O UG O B G B 0: OAD: U piic .
o 3 VEXTE NS F 20 1 EEss
2 = ! o 1] e s _|¢ d = Vag
\_LH w “ ...........
- fas] s B,
m > \
< > & .
W B M ” .l.li.\ll:li..ul;ll”l..l.ﬂl -
M 2 T e s =
a2 S
2N 2 <
v EE
O R
S wn Z
2
= ¢ \ \ o
| s m .!.!.!.!..........!......................L.rrrrrrrr“-”-”.”.“.“.r...............................i.......... iiiiii — .!.!.!.!...................................rrrrrr“-rrrrrr...“..i...............................i..................-....i!..
,—._ 2 5 E :
[e0)
AN =




WE:
l i . e et S i el e Sk s b, S| S e S St S B V

| It
o | o} °

R E%%%ﬁw

) 5

BB B B BB BB BB B BB B EE BB R B BB EemC R EeBoRe B Be BB B me B ne S BeRe e BN Bons@ome 0B E oD oMo B e Bome Bom o mem - THRT O

1l
)
>
m
>
Ll
A
<
=
-
(@]
®)
p3
oy
(a1
<
=
>
a
O
O
2

.........................................

om0 1 O 0 8 £ B & e O 6 8 £ O S S W S e O S SO

8.2 MCC BUSBAR-MAIN BUSBAR ASSEMBLY

Required Packages:

1100.001




—1LJ> MCC(DRAWABLE) MODULE ASSEMBLY

8.3 MCC BUSBAR-MAIN BUSBAR ASSEMBLY (600D)

Required Packages:
1350A:1100.020
1620A:1100.021
=74 1860A:1100.022
V4 2300A:1100.023

o

m
MWO[E [EI%

0 I]ﬂ]

T i
usbayy ) ﬂgggm o
i) L
p1|0011 T 0

00 m
i1 9 1
L m
5 alle® ° o
pomf|| o
0 0 o o
oy m
00 o o
j oy m g
00 0o o
n ml mu

e o
00Dy
QO _3 OR0Gy Gy g

=

l G
0]

0]

i i ]
T 0l
o 9 m[l
N s o

mL3 "u][l
0

: !

>

B ==y —m
e e e o o =




MCC (DRAWABLE) MODULE ASSEMBLY L >

8.4 MCC BUSBAR-MAIN BUSBAR ASSEMBLY (800D)

Required Packages: 15mm
2500A:1100.024 —T0)
3000A:1100.025 . 2 9
3400A:1100.026 || == 1 <

4000A:1100.027 & @

Jd

n
DeOoHo0o0e0o0e0o0e0004G

obobododoOe0e0eodedeO
o

=]
o

k

J@)P

\

17

etlobletdeetilele
oo == =m0 =m0 =06 =

Summema— LR

=
I

cEvgecgcHcgHec o cHocHeoHoHo &

A\ N/




Required Packages:

1100.001

uwmmnumomouanoalg

>=

—

o

Ll

(7]

M e
)

y B

D

Q B

O S B R O - . T
}

> K

o

T [a1]

z [

< 7 Y B W W = S O . ————— ——

W vww AN == e A N\ EiBimeeipemaB.m.meBonen-nen- g E-acoon0- ol 0ia-5
<

M x

5 B

N—— m

O =)

(®) w0
zZ — 2[fl|=f{={==f={=f===

M = == (=== =l=§={=]= O o
o =t = = | (= | 6 (= | ER (= | bR (= 1] (= [ 1] (= | 1R [= L5
O = = = ] = = (=] (= = | f = c .”.h.a Wo
>3 R S S— . gm =

\ : n £33 w0

’ o0 eme] | Pmcmcmcmemem s m oo s s e e e m e mamm e e e mame e amame momamsmamememememememe memomemememe me memms) m m .m ..m A

o528 N o o m m m EE m-m-m m-E B BB m-B B m-E-B B B E B E-EEEE.BE-E.EEEEEEEEmEaemae] O T (O % N
“ .d ........................ W Oadat




MCC (DRAWABLE) MODULE ASSEMBLY L >

8.6 MCC INSULATOR ASSEMBLY (Top Support)

Required Packages:
1100.001

== =~ .1

o

0
—




— 1> MCC(DRAWABLE) MODULE ASSEMBLY

B 9.SIDE WALL ASSEMBLY
9.1 SIDE WALL ASSEMBLY (600D)

\ Required Packages:
9\ 1100.001
) e

Vi




MCC (DRAWABLE) MODULE ASSEMBLY L >

9.2 SIDE WALL ASSEMBLY (800D)

Required Packages: \
1100.001 0\
\ M5X10

=HIZH

IS,

i
<5
=

é E
=1l

1l

|
<5
—

HIZEIZH

-
I~
—

[}

=
= ==

/f/]

|
<5
—

=
13l

=

|
[~
-

:Ii’

=
ZhIE

£}

==

T
,

T
74 \J

314 v 3

3] [

BeDeDeDeDeD:

BULLLLLY AT,




L J> MCC (DRAWABLE) MODULE ASSEMBLY

@ 10. REAR WALL ASSEMBLY
10.1 REAR WALL ASSEMBLY (600D)

\ Required Packages:
3\ 1100.001
S Ry el i
\ M5x10 || Bl |
I




MCC (DRAWABLE) MODULE ASSEMBLY L >

10.1 REAR WALL ASSEMBLY (600D)

Required Packages: \
1100.001

e\
s M5X10

== 23 H !
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIII 1
IIIIIIIIlIIIIIIIIIIIIIIIIIIIIIII é
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIII E
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII i
|
ANy
i
TGO {
| N
L 3
|| f
{
o
e
i
A |
(1] 9l

[

‘.
fl
FewpT————

ot

O
M H R R,

Frs ) B R AR R B R R

TIIINTTD

(o=t

[e]

'l

§

TEL i T T\

!

O
HH
FHAHH A H

i
»8
—r—

T 1T Y1 Y1 31T JT1T JT 1T T T X7 1 Il )

d 13
il
L I

‘,

\




10.2 REAR WALL ASSEMBLY (800D)

— 1 )= MCC(DRAWABLE) MODULE ASSEMBLY

Required Packages:
1100.001

&

e

EeBeBe°B
o o

eBe

BEeEHecBeBE<E
1=}

BeBe

&

e

eEHeEeB
o =

eBeHB
| =}

m

GEGE°§°§°E




MCC (DRAWABLE) MODULE ASSEMBLY L >

10.2 REAR WALL ASSEMBLY (800D)

Required Packages: \
1100.001 0\
\ M5X10

HI [ =i =" [ i
——— =l My
> [IF - 7 IO |
o | e [
W g
i M
o 1l 1 {1 o o
; 1Lk - {
. 1| o o <
o “ | 1 | o |
Il ] g s |
o S g
; I!H <l
o g AR |
“ H ; ‘\? I |}
[y
it ' d el
gl
> |l N
5 b |l g
N
R
— —— ==
el |
o o Nl
L |
Y O ‘ | —
Hil—
T 11| ==
o °® u —
»”
o B _-
15| | —
R |: ' E !
. AL =H
|| —
0 e ||||H =
|: B8~ | o
| i
i \ i




L)> MCC(DRAWABLE) MODULE ASSEMBLY

@ 11. TOP SEPARATION ASSEMBLY

\ Required Packages:
3\ 1100.001
\I M5X10

4o

R

13 of |

RIS 2l (N

)Gl

s
il

N




MCC (DRAWABLE) MODULE ASSEMBLY r— L >

@ 12. FRONT COVER ASSEMBLY

Required Packages: \
1100.001 3\

0
o

A, gim
1
ﬁ ﬁ nnnnﬂﬂﬂ““““n““ﬂ““”mw

SerSSsroermcrmermocrmocrmormormormerta o= s e= o = |




— 1> MCC(DRAWABLE) MODULE ASSEMBLY

@ 13. MCC CABLING COVER ASSEMBLY
13.1 MCC CABLING COVER ASSEMBLY (600D)

N
M5X10

Required Packages:
600D:1100.011

 secparn ﬁ=;fﬁ "

o Jog

—oceemeoeEemo =S o = ODODODODODODODUDUDOD@D \

leemeesmeesmoem=meo=)oJo0o0odoJodoJoc0doo

el ededded

Sel_e

®
o
OeOoo

OeOoO

13.2 MCC CABLING COVER ASSEMBLY (800D)

Required Packages:

800D:1100.012
[Na— | g )

48

!‘ o t\'

Il o |J'K; I

i i Ll s

R e r——

1l EélH

s i

5 o
=l 4
=
o [
[¢] W
— —
’ | .
\ i
ocdedocdcOcdocdododcdcededoedoedoc0dcdcdedoededecdeOe0 @ a

e OF

hg

e0ebOe8Oed
(-]
1
I
|
HSeHeHdHeHeHd

!
g ﬂ o
o666 =

E=RCN——R-N—— - —— NN

OCI0CI0CI0CIOCIOCIOCIOCIOCIOCIOCIOCIOCIOCI0CI0CI0CI0CI0CI0CI0CI0CI0OCIA0

OO0 000000001030 CIOCIOCIOCIOCIOCAOCIOI0O
odeOedoOedoOeOoOedodoedodododoOdoOdodododo oo d@b




N
)
>
m
>
Ll
a
<
-
-
(@)
©)
=
oy
m
<
=
=
a
QO
O
b3

13.2 MCC CABLING COVER ASSEMBLY (800D)

Required Packages:
800D:1100.012




—1LJ> MCC(DRAWABLE) MODULE ASSEMBLY

B 14. TOP COVER ASSEMBLY
5310 ﬁE Warning: This assembly step must be apply after cassette assembly (internal part assembly).

\ Without Baying Kit

\ With Baying Kit




MCC (DRAWABLE) MODULE ASSEMBLY L >

B 15. REAR PANEL ASSEMBLY

Warning: This assembly step must be apply after cassette assembly (internal part assembly). ‘\

Required Packages:
1003.620

M5X10
2 pcs.

@‘

Assembly
Points

Y
NNk N-R___ W\
s EcEcEccE e e &=




Required Packages:

1003.620

B 15. REAR PANEL ASSEMBLY

%
om
>
Ll
a
<
-
-
o
o)
>
=
o
$
=
a
O
O
>3
M
]




PR ¢

’@ A ANS\AY/4 ¥

..... Al e |

b BE s i e

————

1l
)
>
m
>
Ll
A
<
=
-
(@]
®)
p3
oy
(a1
<
=
>
a
O
O
2

16.1 PARTIAL DOOR BRACKET ASSEMBLY

Assembly Points

B 16. EXTERNAL PARTIAL DOOR ASSEMBLY

Required Packages:

1003.001




Required Packages
1100.001 (1016.630)

Warning: This assembly step must be apply after cassette assembly (internal part

assembly).

N

16.2 FIXED TOP PARTIAL COVER ASSEMBLY

SW6 ?
.

%
om
>
Ll
a
<
-
-
o
o)
>
=
o
$
=
a
O
O
>3
M
]



MCC (DRAWABLE) MODULE ASSEMBLY L >

16.3 FIXED BOTTOM PARTIAL COVER ASSEMBLY

Warning: This assembly step must be apply after cassette assembly (internal part SW6 \
assembly). ®

Required Packages:
1100.001 (1018.610)

o e S R T S R T T - - T

N =

‘0\
\NN\\\\\ M6x23

4 pcs.

o e e R T S R T T - - -

L
L@ |7

iyl |

. @\“’@’m | e

o o e S T S T e T - T -

=

)

I3




—1LJ> MCC(DRAWABLE) MODULE ASSEMBLY

@ 17.SIDE PANEL ASSEMBLY

\ Required Packages:
c\ ) Side Panel:706.2XX
Busbar Protection:1023.1XX

Mé6x23
8 pcs.

'}"32‘35 M5X25 Only For 800 Depth!!!

@Q




MCC (DRAWABLE) MODULE ASSEMBLY L >




—1LJ> MCC(DRAWABLE) MODULE ASSEMBLY




MCC (DRAWABLE) MODULE ASSEMBLY L >







